


HOMELITE CHAIN SAW MODEL EZ-6

Chain Repair Parts Kit
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Glulc Puller GCombination Wrench
A-23131 22808

I';f;" ':': Nomenclature f& ".'::_‘ ::;_' Nomenclature Ila::ﬁ;e d
1 A-51545 12” BAR — extra huw hard track... 13 A-55662 SPROCKET and DRUM (for 74 pitch chain).... 1
A-51517 17” BAR — extra_hard — a 14 55664 BEARING — needle (included in A-55662) 1
A-51521 21” BAR — ext d tip — har - 15 55661 RACE — inner. 1
A-51525 25" BAR — e d tip 16 55660 WASHER — thrust.. il
A-51539 30" BAR ra hard ti AREST24-1 (CLUTEH <rluioniiimnmd st 1
OREGON s PITCH Includes
2 A-51542 127 € (with kit) 1 17 55123-A SPRING — clutch...ovviiirnniiiniiiainnans 2
A-51535 175 — (with ki 1 18 55076-1 SHOE — clutch.. 6
A-51536 21 i 1 19 55075 SPIDER — clutch........... 1
A-51537 25 1 20 55225 3.5 (o 2
A-51540 WHMN N 1 21 55659-A COVER — clutch..unnn..... 1
INS #763C 7 pITCH — 22 55666 PLATE — guide bar, inner.. 1
CHAMFERED CHAIN 23 55632 PLATE — spiked bumper.... 1
A-51566 12" CHAIN — [with kif).....c.cooaiiennaninnarenes 1 24 80573 SCREW — 14-20 x 134 hex. hd..... o ]
A-51568 17" CHAIN — (with kit)... 1 A-51529 REPAIR KIT — OREGON #62C chain............ 1
A-51570 21" CHAIN — (with kit)... 1 Includes
A-51572 - 25" CHAIN — (with kit).. 1 25 51518 RIVET, oo Sl ot e il 4
A-51574 30" CHAIN — (with kit)... 1 26 A-51528 LINK — connecting (w/rivets).. 2
3 55667 PLATE — guide bar, outer.. T | 27 51527 CUTTER — left... : 1
A-55668 COVER — drive cOse.........coocimminirmimmmnsnnnins 1 28 51519 LIMK — connecting (plain) 2
Includes 29 51520 LIMNK s v o L s idshanssesnmnsseans 1
4 81123 NUT — hex 10€K...ccommrireninrercssereeranienes 1 30 51526 CUTTER — right 1
5 55613 PIN — guide bar adjusting... 1 A-51556 REPAIR KIT — ATKINS #763C chain............ 1
6 80617 SCREW — 54-18 x 2 rd. hd.. 1 Includes
7 it COVER sy 1 N 51564 BENETS i iiivousiae fainsiuissdins qanits sonmsnvassiuiininin 4
8 81089 MNMUT — 3;-16 hex... 2! 32 A-51559 LINK — connecting (w/rivets).. 2
9 83018 WASHER — lock........ 2 33 51561 CUTTER — left.coiirecicicinene el
10 81116 NUT — 3;-24 flex-lock. 1 34 51558 LINK — connecting (plain).......cccooocciiiinnnns 2
I 84010 WASHER — 3} flat.... e T | a5 51557 LINK — drive.......cccceeuueee 1
12 55163-1 WASHER — Shrust..........cconiiiumnnssmiseesssnsisnss 1 36 51560 CUTTER — right....icii it amtoms: e 1
* Mot Sold Separately
2 Always furnish saw model and serial number when ordering parts.



HOMELITE CHAIN SAW MODEL EZ-6

LYSYSTEM

|".'::. :‘“o’.‘ Ir;‘d:-x :“:: Nomenclature R u:ﬁr 2
Includes
1 80571 SCREW — 20 74374 FILTER — feltiinnnin s lniias 1
2 55494 CAP —Agi 21 74380 RING — snap 1
3 A-55533 AIR F 22 55805 SLEEVE — flexible
23 55676 GASKET — outlet fithing.......ccoocerniiriciininianns
4 55532 24 55572 FITTING — autleh.......ccoverreenrernirinnnens
5 A-55670-1 25 b CARBURETOR' L.liiiiioduimitre it
6 8057 26 81013 NUT — 74-20 hex.
7 A-SSN 27 83009 WASHER — lock....
28 55553 GASKET — carburetor..........cccociiviiiinnnnns
8 72173 GASKET' iaereians, S NAANEN I T el T L 1 29 55932 ADAPTER — reed valve.........ccocoenneninnnns
S A-55301-A VALVE —gBlief.............cccoiinmiiinitnnisnininins 1 30 55941 REED:, iiiisiiiniintinsintyiiei st gt
10 80592 SCREW — 3-48 x ¥ rd. hd............ . 3 N 55942 PLATE — reed
1 83083 WASHERBERMGCK. ... .. oo ivisioiiiiniisiinminnsanusns 3 32 80658 SCREW — 4-40 x ¥ pan hd........coovvveniine
12 55677 YALYE — shut-off 1 33 55946 GASKET — odapter-spacer ..o
13 55680 FUEL LIMES TR ... occevnrens ” 1 34 55945 STUD. .0 i vissoenn i st o ootz sethns vishm e
14 B0624 SCREW — 10-32 x 1 pan hd 2 35 55934 SPACER — reed adapter.
15 80572 SCREW — 10-32 x 3 pan hd........ccoovcvvenenne, 2 36 80583 SCREW — 10-32 x ¥ pan hd.......cccoceiinnns
16 55019-3 ADAPTER — air «cl 1 7 55116 GASKET — reed valve adapter....................
17 55059 GASKET — odapter ... 1 38 80581 SCREW — 1/4-20 x 5 hex hd..........ccoceeueen
18 72971-1 GASKET — air elbow e 39 155642 ROD — QOVEINON......c...cocsanisinnrammismosanaiasnens
19 A-74375 STRAINER — outlet ...0.....coeniiincciiiinns 1 40 455529 SPRING oiicivesli i ot oy ia e 1
* For Brown Carburetor, See Figure 3; For Tillotson Carburetor, See Figure 4.
t Assemble governor rod through hole marked "Z'" on Model EZ-6.
¥ Hook governor spring through forward hole of stop lever.
Always furnish saw model and serial number when ordering parts. 3




HOMELITE CHAIN SAW MODEL EZ-6
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39—3”;&
FIGURE 3 N CAQJR OR PARTS
. Q @)

P A\v @
Index Part o
No. No. Nomenclature r \ %
A-55928 CARBURETOR — Bmww - i
Includes
1 A77249 SHAFT ANBAL 1
2 *77042 SCREW lever, 4-40 x s6. hd. 1
3 77247 LEVER -—-Qle stop..... 1
4 74980 throttle.... k)
5 77044 ‘;c A shutter, 2
6 *A-77012 ULCRUM PI 1
7 *74981 VP — throtf! qb 1
8 *77041 CREW — thrott 1
9. A-77253 SHAFT — throttle 1
10 174997 GASKET — fibre 2
1 *A-74996 NEEDLE AND SEAT — inlet w/gasket...... 1
12 A-77248 BODY — Service....coovirecnrinninsiessnesnassinanns 1
Includes
13 *74977 PLUG — welch Fh.cccoviiviiiciiiciiiiiiinen. 1
14 *74978 PLUG — welch Hg...ocoeieveciniiicninenianns 1
15 77040 SCREW — idle speed, 6-32 x % rd. hd. 1
16 77011 CUP — idle speed screw............ccoerveuens 1
17 77010 SPRING — idle speed screw.....t...ccc.. |
18 74991 SHUTTER — choke........ciuiniiiisiisiimiin 1
19 77018 PLUNGER — choke friction...........cccoeeue 1

i Nomenditure s
20 77017 SPRING — choke friction..........cccccvveieee. 1
21 177007 RING — square 2
22 *77006 WASHERS — adjustment packing............ 2
23 *77005 SPRING — adjustment compression........ 2
24 *A-77251 SCREW — idle adjustment (w/77004 clip) 1
25 77004 CLIP — spring retaining.........c..coooeveiinee. 2
26 “A-77001 SCREW — main adjusting w/77004 clip 1
27 *77015 SPRING: — 18nsion......ccocviinniivmiviinisiosnanns 1
28 77016 LEVER — diaphragm... 1
29 tA-77250 DIAPHRAGM — main.... 1
30 177030 GASKET — main diaphragm. 1
31 77241 COVER — main diophragm. 1
32 177025 GASKET — pump body...... 1
33 177026 DIAPHRAGM — pump. 1
34 77027 BODY — fuel pump............ 1
35 77160 SCREW — body 6-32 x 3 fil. hd.. 6
36 *77028 SCREEN — strainer........... 1
37 177029 GASKET — strainer..... 1
as 77031 COVER — fuel pump.......covvnnennes 1
39 77042 SCREW — turret, B-32 x 7, truss hd... 1
40 77255 REPAIR PARTS KIT (RK-151).......ccoo.. A |
41 *77254 GASKET SET (GS-151).ciiiivaiviinsinsvinsonsiss 1

T Included in G5-151 Gasket Set
* Included in RK-151 Repair Parts Kit

Always furnish saw model and serial number when ordering parts.

Y




HOMELITE CHAIN SAW MODEL EZ-6

O

FIGURE 4&)TSONQAR URETOR PARTS
N

N\
a2

I';‘d:_' :::: Nnm.n:lulF A Nomenclature IO:I:;ld
A-56066  CARBURETOR—Tillnpdddel HL-27B..... . 1 55344 G T E—— 1
Includes K 18 *55747 LEVER—inlet control ........occvivnncniiinnucnnnns 1
1 *28049 SCRE %le shut , .............. 1 19 *55759 SPRING—control lever ......ccccoocieiiiiniins 1
2 73272 SH —throttle R, O, 1 20 *A-55762 SCREW—pInion ......ccecinmnrincarsesmisiiransnaes 1
3 A-75533 &Nice ....................................... 1 21 30818 PLUG Gicviisisvininnanassiiauie s i oo s 1
4 73086 throttle LTI A | e W T 1 22 73067 PLUG-ZHRBIN .. it eemshrnsshoninsaadanassons Seaterok g 1
5 83000 SHER-—lodk ST .......ccicivinmamvornmrasiisnssions 1 71505 PLUG SRt it a b i 2
6 7308 SCRE 2 TR T S, 1 23 A-55766 LEVER=—=CHOKE, wv.. rrsisomionisusemhimsonyiasiisioney 1
7 ‘?152N SCR 4-36'x Vo rd. hd. oo 1 24 A-75624 SHAFT—throttle, w/stop lever .............. 1
8 *83008 WASHER—Tock #4 ....cooovvivvviiircienniniinas 1 25 55754 GASKET—main diaphragm ... 1
9 A-75528 LEVER and ROLLER—throttle ................... 1 26 *A-55760 DIAPHRAGM—main ....ccoccnirinniinicnsinnnsinn 1
10 72812 BUSHING—throttle shaft .........ccocoviiien 2 27 55749 COVER—main diaphragm .......occeinnns 1
n *A-75527 SCREW—main adjust. (hi speed) ............ 1 28 55881 GASKET—pump diaphragm 1
Includes 29 *55753 DIAPHRAGM—pump 1
55764 VO PING . oo aninss s s sibing sennixsionin e 1 30 55748 BODY—PUMP  ..oooviiciiisiiiccsisisinisnsinnis 1
12 *28049 SCREW—choke shutter (same as No. 1) 1 31 *55316 SCREW and WASHER ............cccocamninianinens -]
13 73263 SHUTTER—choke ......ccconivumririmniricnrinsans 1 32 55752 SCREEN—fuel strainer ..........cccovivvinanins 1
14 *A-75530 SCREW—idle adjust, (lo speed) ................ 1 33 55751 GASKET-—PUMP COVEF ..uoovvinenneiirinnsinnenn 1
Includes 34 55750 COVER—PUMP .ociiiiiiiiniiinisisisanisensinasnas 1
55764 O ING hiscits s e e 1 35 55756 SCREW-—retaining ... 1
15 *28064 SPRING—idle stop screw ... i 36 73264 SPRING—choke friction pin 1
16 *71509 SCREW—idle stop (speed control) 1 37 71494 PIN—choke friction ............ 1
17 "A-55761 INLET NEEDLE and SEAT ... 1 kl:} 75623 REPAIR PARTS KIT (RK-357).... 1
Includes 39 *55836 GASKET. SET. ... vk s hereiasask s i saip el (s 1
* Included in Repair Parts Kit (RK-357)
Always furnish saw model and serial number when ordering parts. 5
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HOMELITE CHAIN SAW MODEL EZ-6

FIGURE 5 — STARTER, %%E GR{ LUBRICATOR PARTS

\
lnclex Sart Nomenclature [\\ Q : ) L it Nomenclature e

1 A-55808 HAMDLE—wrap arou [E A i A-55631 COVER—Grip ...occoovvinirininnsiinsicsinsicnsnssinnss 1
Z A-55683 HANDLE—Afush- - ..................... ] Includes
3 80087 SCREW—%,8 hex hd. .7\ ¥.... 2 AA-55282 IOCK=thTollle . e ]
4 83003 WASHER 2 Includes
5 AA-71655-1 CAP—OIIQ 1 22 72970 SPRING—ihrottle lock .......ccoccoiicuiranarans 1
lru:l 23 80560 SCREW—8-32 x % pan hd. ... 4
(] 72280 1 24 80581 SCREW—1/,-20 x 5 hex hd. 2
7 AA-55259- 1 25 55614 CLAMP—handle bar . |
8 55133-A VE—-ﬂexl ! 1 26 55685 CUSHION—rubber .......... 1
9 55110 SKET 1 27 80625 SCREW—10-32 x ¥4 pan hd. . Bt L
10 55109-A FITTING—check vulve 1 28 A-55682 SHIELD—carburetor ............ccccomiiiiniiniin 1
n 25527 BALL (%2 dia.) 1 Includes
12 55288-A SPRING ... 1 29 55681 PEUGE=BUHON ot vinsisasmessarensasdinsmiates b
13 55107 GASKET ... = 5 % 1 30 71588 SHIM—plastic ............. ...As req'd.
14 A-55628 CAP—supply line .....ccocoviiinininiiniiiiissiinies 1 31 A-55658 PULLEY (Includes 71577 pin !
15 71762 SPRING ........... 1 32 83004 WASHER—Ilock #6 ............. e
16 A-74406 TRBE—plunder i on s e i ns 1 33 80475 SCREW—6-32 x 3 fil. hd. ...cccocoriniiiniinns 4
Includes 34 55898 ROPE—S1QrHNG iiiirurrivsasseisinrsrrssmssnsnisssssssnsos 1
17 74388 e e e e R B B 1 35 AA-73234-4 COVER—starting pulley ....coooviiiiiiiiiininanns 1
18 71764 BUTTON—plunger e | 56031 DECAL ("Homelite EZ-8") ...ccoooveiininniniininns 1
19 A-55630 ' Le s o T LR | 36 55937 GRIP—S1GrHING | ...icovinerimsotiomcsnsmnmcsisanssossmsanscen . ¥
Includes 37 A-56081 INSERT—grip tw/scraw:} ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, 1
55045-A SPRING—thrortle rod .........cccccocvivieiees 1 Includes
20 AA-55207 TRIGGER—throttle ..........cccooemvvnmrienvisinsnnee 1 38 80619 I T e S e L 2
6 Always furnish saw model and serial number when ordering parts.
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HOMELITE CHAIN

o5 26 27 28 27 26

FIGURE

ln::_’ :::T Nomnn:lalr\\ ""qd:_x :ro"’ Nomenclature Re:ﬁud
1 80577 SCREW—8-32 x hd. . 16 AR-F23081. . BALL DRIVE. {iiinciisiiitidinnssidonmn st i uesios faamansos 1
2 55015-1 SHIELD—cylinder \ 1 Includes
3 32814 PLUG—Q?% 1 17 71563-C PLATE—ball drive .....cccccoorimiieiennaannens 1
4 A-55650 SHRO 2 1 18 30355-1 BALL—stoel iiiiviiimvaiiminisisssinnsiiasniin 3
5 83074 3@ 3 19 74221 RACE—INNer .o 2
6 80173 1/4-20 x % f R s LA 20 80464 SCREW—5-40 x %5 flat hd. oooovveeeevenennn, 3
7 A-55654 and B 1 AA-72307-1 RATCHET and HUB ..........ccoinmmvaivisinssannnans 1
nclude 6’ Includes
Bﬁﬂ?w RIVET. @ .......................................... 2 vA | 71570-B Retainer—ball .......cccciiivnniiiinnninnnnnnes 1
A-55656 BRACKET ‘and 1 22 AA-72586 HUB—ralchet w.ooiicmiiumiiaisniimis 1
Includes Includes
55363-A BUSHING wiismimiamas s s vy 1 23 72295-A SCREW—ratchet hub ........cccovevieins 1
8 71470-A SPRING—recoil ... 1 AA-72306-1 RATCHET and BEARING 1
9 71603 COVER—spring housing ................. 1 Includes }
10 80576 SCREW—10-32 x %; {through brackel) 1 24 AA-73549 RATCHET il inasinnoiinBondihL, 1
11 80579 SCREW—10-32 x 3; pan hd. ..... 3 Includes
12 81110 NUT—%,-20 hex-jam ........... 1 25 73525 WASHER—formica ......ccccceevevninenns 1
13 83019 WASHER—Iock, 7is .ooovvvenrnen. 1 26 71597 SEAL—garlock .... 2
14 84055 WASHER—Alat aluminum, % ..... s | 27 71596 BEARING—needle o
15 55652 WASHER—Ihrust ....cciiiaiinnnncniininnensnnsssnsinn, 2 28 71595 WICK—fall iiiiiiniamminimiimntd
Always furnish saw model and serial number when ordering parts. 7
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HOMELITE CHAIN

SAW MODEL EZ-6

Rotor Puller Bearing Assembly Tool

é}Q

l';f:" :.“: Nomenclature r‘\ Ir;;l:lx ';;: Nomenclature qu"tlai;'d
1 56029 LEAD—high tension ..\ Vst 21 55969 BOX—breaker, w/core .......cccovvevviviiieenis 1
2 60929 GROMMET .........®....cuu. 22 55982 NUT—terminal .......... 1
3 56028 LEAD-—grouna b R 23 55983 WASHER—terminal .... 1
4 AA-72094-A SWITCH—t . Wfscrew .0 24 55978 GASKET—dust cover 1

Includ 25 55979 COVER—dust ...... 1
5 55879 Fl.ken-oﬂ" 1 26 55980 CLAMP—dust cover ... 1
-1 73614 % X e 1 27 55985 SCREW—B8-32 x 3} fil. hd. 1
7 A-55373 TE L—"5p@ 7l 28 83060 WASHER—IOCk ....cocivosisiinmsivsnsomunsibismaionnisen 2
8 71530 YK PLUG (HO-BA) ..........ccvevvines P | 29 B4048 WASHER—flat 2
9 25038 KET (included With spark plug) e 1 30 55981 TERMIMNAL [Jam-tite) ....ocooiiiiiiiiiiiiiieninns 1
10 75078 KEY—rotor e i A e P | | 3N A-55971 POINTS (sot] oiidacaundannantnbhmm 1
1 55049 GASKET—back plate .......ccccvmvviniriinninisnns 1 32 55984 WICK, felt .............. 1
12 A-56080 BACK PLATE (with pivot post) .......cccceviiaiins 1 33 55987 CONDENSER [w/lerminal S59B1) i 1

Includes 34 55988 SCREW “........ 1
13 71597 SEAL—garlock ...coovriiiiiinnnn, 2 35 56026 L e TR L ) 1
14 55204 BEARING - L R el R e S 1 36 55977 SCREW—coil ground ......cccoomriivirenininnnen 1
15 A-55640" GOVERNOR—YaNe ..........cccooveniinnriecinnnnenes 1 37 55986 L | s . R Sy s 3 o 1
16 B0629 SCREW—B-32 x %, pon hd. .......cc.ceeennnnee. 2 38 56027 SLEEVE—insulating ......ccocomvvenninicrmnnsinnnnenns 1
17 A-55645" PLATE—governor adjusting ...........ccoccevvieies. 1 39 80660 SCREW—10-24 x 7 fil. hd. ...ccooccivicriinicns 2
18 80605 SCREW—6-32 x %4 pan hd. ....cccovevvvivveen. 2 40 83046 WASHER—H10 100K ....coccerrsnrrsnrnsesonsasscsssens 2
19 80576 SCREW—10-32 x % pan hd. ......cccoccinnii 6 41 B0598 SCREW—6-32 x % flat hd. ... 2
20 55989 WASHER—sealing, felt .........ccccciininn 1 42 55595-1 GEAMP=INGD. . oiciin it iassn e )

* Does not include governor rod; see Figure 2.
** Does not include tension spring; see Figure 2.

Always furnish saw model and serial number when ordering parts.




| HOMELITE CHAIN SAW MODEL EZ-6
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| 178" Allen Key
22220
- Jackscrew

A-23137

Index Part Q @ Index Part No. |

Nomenclatur Nomenclature - |

- 4 No. p r red No. No. Required |
& v 4

No
o 1 80625 SCREW—10-32 x\/2 pah hd. ...........g. 1 55833 GASKET—reservoir cover ............... 1
" 2 55506-1 DAMPER—heat ... ...ccc..... \ 1 80622 SCREW—self-tapping e, l
3 80630 SCRva‘é%‘/z pan hd. Nt o 55372 PAD—felt ... o o 1
4 55507 CAP—exhaushef............ 0 Q 1 56030 DECAL—ET-8 . ... i i s 1 'f
5 A-56068 ELEM@WHer B 1 18 A-55824 VALVE—check ...........ccorirnsmumssnsssassarssnssnssssesss 1 |
& 80583 5 10-32 x ¥ pag hd. ..ccoovvvivnieeee. 1 19 55048-A GASKET—crankcase sealing ..o 1 |
7 55490 men e u PRS0 N ek T 1 20 55047 RING—snap 1 I
8 81065-2 @T—hex .................................... 4 21 55193 BEARING—main ...... 1
9 830 ASHER 4 22 83061 WASHER—Ilock, special thin il 1
_ 10 55050-A GASKET—cy 1 23 19238-A SCREW—main bearing retaining ............... 2 |
1 31734 ELBOW—connector 90° ... 1 24 55523 CRANKSHAPT icasnninisniidiie ol i
12 3173341 ADAPTER—straight ..o, 1 25 55537 RING—Piston _......ccoiimimmmimmiimmmsmsimsns &
13 A-55625 LINE—chain oil .......cccocvviiiicciniininirniinne. 1 26 A-55599 PISTOM and PIN ......coooieccnsene e e = i
14 A-56161 CRANKCASE—w/pivot pin ..o, 1 Includes & '
Includes 27 55095 RING—piston pin retaining .........c.....
* 15 55871 STUB—colinder wnimnniamspiminn 4 28 AA-55195  CONNECTING ROD ......oocccoooocoiricoiiiermrressrnn 1 |
3 16 55623 STUD—guide bar ....ccccoovvvrmvvecciiiiiiisinns 2 Includes
1 17 56115 BEARING—Dbronze .........ccccccevcvcviineiriinees. 1 29 55196 BEARING—piston pin ........cccoooeiininnnnnnnnns 1 |
41738 PIN—spIrel ..t ¥ 30 80541 SCREW—8-32 x 15 allen cap .....ccoevnnne 2 |
A-55621 COVER—oil reservoir .......ccoviivvviiins | 31 AA-55280 ROLLERS (st of :27) ....ocrirererviivisisnnisavemyeisnnss 1
: Aliways furnish saw model and serial number when ordering parts.




HOMELITE CHAIN SAW MODEL EZ-6

nsum;é ow S{%

Nu \ lndo:

Ir";::x :ﬂ:_' Nomenclature Nomenclature Rn::i';od

1 55953 GUIDE—14" Bow ... 7 72784 T T e e e B e R e 1
A-56012 KIT—bow mounting . B 81112 NUT—hex $4-24 ......... 2
Includes N A-55668-1 COVER—drive case 1

2 55952 GUARD nosaron N R siglssnsis 1 Includes
3 80355 SCREWQ ‘A 20 2 9 80617 SCREW—rd. hd. %18 x 2" ... 1
4 83009 = WASHER® fack 1 ... W..... 2 10 55519-1 COVER . 1
5 81013 2 11 81123 NUT—-hex Iock %‘ 18 1
-] BOS546 2 12 55613 PIN—adjusting .:..iccecisomemisssmmimseiminsssss 1

Note: Use 21” length, %4 pitch chain.

WAS
-20
—he@. ‘k

Always furnish saw model and serial number when ordering parts.
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You'll

SPEED WORK
 and make

MORE MONEY

Part No. 23218
20M - 4 - 57

with...

HOMELITE

SELF-PRIMING PUMPS

HOMELITE

DEPENDABLE GENERATORS

HOMELKFE

POWERFUL' ONE-MAN CHAIN SAWS

HOMELITE

ONE-MAN CONCRETE VIBRATORS

Ho M ELITE — BOSCH (Germany)

ELECTRIC BUILDER’S HAMMERS

All Powered By Famous HOMELITE Engines

Homelite’s two-cycle gasoline engines are the most efficient and dependable units of
their kind ever built. Their two-cycle design, developed to perfection by Homelite
engineers over the past 35 years, gives maximum power for the least weight because
power is produced at every piston down stroke. As an added advantage, this design
requires fewer moving parts which means greater dependability and lower maintenance

HOMELITE

a division of Textron Inc. A TRUSPECTIVE Publication by
The PURNELL COMPANY
PORT CHESTER. N. Y. Boston, Mass.




